Z ®
Customer Service
@ 1-800-618-6798

ASSEMIBLY GUIDE
Model: CFB1001A

Single Sack Crawfish Boiler

Use outdoors only! Do not use it inside a building, garage, or any other enclosed space.

Read the instructions before assembling and using the appliance.

DO NOT use the appliance unless it is completely assembled, and all the parts are securely fastened.
This appliance will become very hot, do not move it during use.

Keep children and pets away.

CONTACT US FIRST!

This appliance has been made to high quality standards.

If you have any questions that are not addressed in this Owner’s Manual, or you need parts,
please call our customer service hotline or send an email to service@creolefeast.com
Please keep this Owner’s Manual for future reference.

Learn more at:

_____________________________________________________




Parts Diagram

@@ @ %@@



Parts List Croole,.

14 Boiler support beam
" | H-CFT2018030

Caster
30.
W-CFT2018009

Front table joint (R)

Ref Description lllustration | QTY Ref Description lllustration |QTY
Boiler body
P o )| v e T |
ZH-CFB1001004 ZH-CFT2018001
2 Leg base 2 18 Left side handle 1
) H-CFB1001030 " | ZH-CFT2018008
Wheel axle Lid handle
. 1 T\
3 W-CFT2018015 1 9 " | W-CFB02001 2
Steel wheel Lifting handle
4. 2 | | 20. S |2
W-CFB1001021 W-CFT2018010
Burner bracket set Front table
5. | with regulator /\w 1 21. 1
ZH-CFB1001009 Z-CFT2018060 \/
Short electrode burner Front table bracket (L) s
6. | H-CFT2018019 1 22. 1
W-CFB01051 Z-A1CT1005
Long electrode burner Front table bracket (R) s
7. | H-CFT2018019 % 1 23. \U}, 1
W-CFB02052 Z-A1CT1004
Base panel Valve thermal baffle
8. 1] 24 ; 1
Z-CFB1001038 Z-CFB1001055
Ignitor Paddle
9. @ 1 25. | W-CcFT2018017-1 e 1
DQ404+EGRB-DHQ W-CFB1001004-2 .-/
Side panel (L Handle
10. i ﬁ 1 26. | W-CFB1001004-4 / 1
Z-CFB1001034 W-CFB02007-3
Front boiler frame Cart connector
11. 1 27. 1
ZH-CFB1001028 H-CFT2018036
Thermal baffle Extension beam
12. 2 28. = 1
Z-CFB1001044 ZH-CFT2018020
Back boiler frame LP cylinder carrier o
13. 1 29. N— 1
ZH-CFT2018029 ZH-CFT2018022 !

e

Hose holder
15. 1 31. 1
Z-CFT2018062 H-CFT2018032
Front table joint (L) U Side panel (R)
16. Z-CFT2018061 E" 1 32. Z-CFB1001070

13



Hardware List

Creole
QJeast®

A| M6x15 |20pcs B | M6x35 |12pcs C |Sp|it pin|2pcs D | Sleeve |2pcs E| M5x12 |10pcs
= -

e = | O | %e
F| Max12 [8pcs| G| M6x15 [8pcs|H| M6 [4pes| 1| M6  [spes | J |Wing bolt 3pcs

Yo | o2 | we | T«
K| Split pin | 2pes | L | Pin |1pc M | Pin | 1pc | N | Sleeve | 2pes | O | Washer |2pcs

TOOLS REQUIRED
Description Image
Phillips screwdriver @%@

Wrench

%

Before beginning assembly, make sure all parts are present. If any parts are missing or damaged, do not
attempt to assemble the products. Contact customer service for replacement parts via telephone or email.

 Tools needed (not included): Phillips screwdriver and wrench
» Approximate assembly time: 40 minutes

» Note: The right and left sides of the boiler are designed as if you are facing the front of the boiler.

14



x4

Assembly

B~ %




L

Assembly

= o N\l
J

—

[0}

c

2

>

e}

(0]

©

J5 o

ks R

° [

2 5

(e}

—
lIJlN

x4




Greole
QFeast®

Assembly

» Unscrew ignitor cap and lock nut.

Rl
o)
©
=
3]
£
=
9]
=
=
9]
=
©
o
.

* Fix ignitor to front panel with lock nut.

« Center the electrode wires into the electrode ports.

17



QJeast®

Assembly

* Tighten

« Align & hook

18



N
B

X2

Assembly

B e




Creole
QJeast*

Assembly

»
o}
o

S
»

Ko}
o

<

<
=
s
[}
el
7
[0}
=

T

.

@
AT

AN

/
/
/

A

WAL
\\\\W?r..ﬂu\ W/
.1,~ /)

ul,/q

» Grab handles for tilting boiler.

20



Creole

QFeast®

Assembly




Assembly

Creole
QJeast*

G

r' ya

22



Creole

Qfeast®

Assembly

B A % x

23



Assembly Crgole,.

* Press spring button and insert.

24



Creole

QJeast®

Assembly

X2

Bl A %o

25



Creole
QJeast®

Assembly

SR -

« Half screw

26



(;‘60/(3

QJeast®

Assembly

27



